Posterior Chain Developer

Assembly notes:

Fasteners provided to assemble machine:
(6) 1/2"X4" Bolts
(2) 1/2"X3-1/2" Bolts
(8) 1/2"X3" Bolts
(4) 3/8"X1" Flange Bolts
(2) 1/2"X1-1/4" Bolts
(4) 1" Shaft collars with set screws
(4) 1/2"X1-1/2" Bolts
(2) 1/2"X2-1/4" Bolts
(4) 3/8"X3-1/4" Bolts
(2) 3/8"X1-1/4" Bolts
Tools required (Not Included):
- 9/16" Open-End Wrench
- 9/16" Socket
- 3/4" Open-End Wrench
- 3/4" Socket
- 1/8" Allen Wrench

Note: When assembling unit DO NOT tighten
any fasteners until specified.

POWER LIFT ®
PART NUMBER
11904B_assembly cover

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE
PROPERTY OF POWER LIFT ANY REPRCDUCTION IN PART OR WHOLE
WITHGUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

R A REIE e




Instructions
1.) Assemble items 2 and 3 to item 1 using (6) 1/2"X4" bolts
provided.

2.) Assemble items 48 to item 1 using (2) 1/2"X3-1/2" bolts
provided.

Note: When assembling unit DO NOT tighten any fasteners
until specified.

Hardware Detail

Frame Detail

ltfem No. Part Number Part Name Qty
1 11917 BASE 1
2 11906 RIGHT SIDE FRAME ]
3 11915 LEFT SIDE FRAME ]
48 11957 WEIGHT STORAGE 2

ltem No.[Part Number Part Name Qty

99571 1/2"-13 THIN NUT 6
99585 1/2" FLATWASHER | 14
99620 1/2"-13 NUT g
98521 1/2"X4" BOLT 6
99520 1/2"X3-1/2" BOLT 2

STEP 2

[tem #50

1/2"X3-1/2"

' POWER LIFT ®

PART NUMBER
11904B_page1

THE INFORMATICN CONTAINED IN THIS DRAWING IS THE SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROMISITED

REV. Dat
A = g



STEP 3
Item #32
1/2"X3"

Instructions

3.) Assemble items 4 and 46 to both items 2 and 3 using (8) 1/2"X3"
bolts provided. (Tighten bolts)

Frame Detall

[tem No. Part Number Part Name Qty
2 11906 RIGHT SIDE FRAME 1
3 11915 LEFT SIDE FRAME 1
4 11929 BEARING MOUNT 1
46 1125% PLATE MOUNT 2

Hardware Detail

[tfem No.[Part Number Part Name Qty
32 99603 1/2"X3" BOLT 8
33 92571 1/2"-13 THIN NUT 8
36 99585 1/2" FLATWASHER 16

STEP 3
ltem #32
Tf2%a
POWER LIFT ©
PART NUMBER
11904B_page2
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SCLE
ITHGUT THE WRITTEN PLRMISHION OF POWER LIF § PROMISITED
REV. A Date 7/11/19




Instructions
4.} Place item 16 into grooves of item 11 on both sides and attach

items 15 to item 18 using (4) 3/8"X3/4" flange bolts provided. (A

helper may be needed to hold plates when tightening.)

5.) Check that item 18 is straight.

Hardware Detail

/

=7
i
=

Qty

4

Part Name
3/8"X1" FLANGE BOLT

99485

[fem No.|Part Number

22

I e 77 /{dmg N

=
b

// 1; N
/ =4

——

[/

oy

o

RV
.
7

e

A

A

—— e W—

SeaS

POWER LIFT ®

520
Pz
5 2
e =
=T
25%
SDGW
@ 220 ¢
o)} o5 5
© ZE-
pDWO
112z
m ===
3 zib
o “Ed
— 3ZE
o o
%1_W.=N._
2 =
St
=z 53
m &
= T
a. [0°4
>
mwm/_n/_]
i
o
0] CO
mKA_I
O (Ofo
NASrmIU_
H_DInED
O TA
5 I
(ol
—
)
O
moOA.O
o~|oN ™
Bl lelle]lre]
Z |0~ |0~ O
NN
—
(@]
0
T
%O
@N]/OOO
mm.|.|1|
| O
e |4—
e




STEP &
ltem #28
1/2"X1-1/4"

Instructions
6.) Assemble item 27 to item 26 using (2) 1/2"X1-1/4" bolts
provided.

Note: When assembling unit DO NOT tighten any fasteners until
specified.

Hardware Detail

ltem No.|Part Number Part Name Qty
28 29582 3/8"X1-1/4"BOLT 2
22 99585 1/2" FLATWASHER 2
33 99620 1/2"-13 NUT 2

POWER LIFT @

PART NUMBER

11904B_page4

Frame Detail THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE
[fem No. Parf Number Part Name . Q]T‘/ WITHOT THE WRITTER PERSSION OF SONER LI 1 SRar
26 295638 VERTICAL ADJUSTMEN RV, St 21110

27 | 29018  FOOTPLATE | 1




Instructions
7.) Make sure item 6 is on each end of items 5 and 7.

8.) Attach items 6 to item 4 using (4) 1/2"X1-1/2" bolts and (2) 1/2"X2-1/4"
bolts provided.

9.) Tighten all bolts starting from the bottom.

10.) Adjust arms 5 and 7 so they are centered and tighten bearing collar
set screws. (Ensure weight peg on arms clears the frame.)

11.) Attach items 59 to item 5 and 7.

Frame Detail

ltem No. | Part Number Part Name Qty
4 11929 BEARING MOUNT 1
5 11936 LEFT WORK ARM 1
6 99597 BEARING 4
7 11942 RIGHT WORK ARM 1
5% 32371 ANGLE STRAP 2

Hardware Detail

[tem No.[Part Number Part Name Qty
33 99571 1/2"-13 THIN NUT 6
36 99585 1/2" FLATWASHER 8
53 99572 1/2"X1-1/2"BOLT 4
57 99861 1/2"X2-1/4" BOLT 2
53 5
36 38
36
~ 33
&
A ¢
| |
| ®
L1
~ |l

POWER LIFT ©

PART NUMBER
11904B_page5

THE INFORMATION CONTAINED [N THIS DRAWING IS THE SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION IN PART OR WHOLE
WITHOUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

RS A RS oA



STEP 13
ltem #44

Instructions

12.) Insert item 68 onto the bottom pegs of item 26.

13.) Insert item 44 onto each peg of item 26, followed by
item 45 on each end. (Tighten set screws on item 45)

Hardware Detail

ltem No.[Part Number Part Name Qty
45 29503 1" SHAFT COLLAR 4
68 29126 PLATE, SPACER 2

Frame Detall

ltem No. Part Number Part Name Qty
26 295638 VERTICAL ADJUSTMENT 1
44 995798 ROUND ANKLE PAD 4

POWER LIFT ©

PART NUMBER
11904B_page6

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE
PROPERTY OF POWER LIFT ANY REPRODUCTION [N PART OR WHOLE
WITHCUT THE WRITTEN PERMISSION OF POWER LIFT IS PROHIBITED

REV. Date
A FIARVAL




Instructions
14.) Attach items 47 to item 4 using (4) 3/8"X3-1/4" bolts provided.
(DO NOT over tighten bolts into pad.)

15.) Attach items 47 to item 4 using (2) 3/8"X1-1/4" bolts provided. (DO
NOT over tighten bolts into pad.)

4 16.) Check adjustments for smooth operation.
4 N = [
g , Hardware Detail _
Kl - Itfem No.[Part Number Part Name Qty
= ° 24 99724 3/8X3-1/4" BOLT 4
(04 5] 99530 3/8" LOCK WASHER 4
NS ’ 57 99531 3/8" FLATWASHER 6
H. _ 82 99954  |3/8'X1-1/4" FLANGE BOLT| 2
11
\\ 11
\“\ =
 STEP 14 =
Item #24
3/8"X3-1/4"
i
3 3 Hﬁ
w
ltem #82 ®
S POWER LIFT
PART NUMBER
_Hﬁ.m—.jm Dmﬂm__ THE ,z_nOm..,;}““zmﬂw”;m._zlm.”u”mrMNUm}<<_ZO IS THE SCOLE
:mﬁ No. _U%M iwwm%ﬂ wm\m%wﬂmmczq ow\ QU B COWEE [T ANY ReRODUCTON INEARTOR WHOLE
REV, Date
47 11948 FIXED PAD 2 A 711412




